50NIC 4731715 M

wquigmuen




SONIC

12

wquipment

13

11

s

GONIES

N

o

4731715 M

PARTS LIST

Reff  Description Part# QTY
1 End Cap 314010 4 pcs
2 Pipe ( 60X30mm) 47283 4 pcs
3 HEX socket head cap screw (M8X20) 320113 15 pcs
4 Front Skirting board 47541 1pc

5 Phillipps Head Bolt(M6x12) 320023 2 pcs
6 Adjustable Feet 313004 5pcs
7 34"Comer frame 47505 1pc

8 Shelf Support 312001 4 pcs
9 Shelf 47543 1pc
10 Hexagon bolt with flange screw 320122 7 pcs

(M4.8X25)

11 SS Work plate 47545 1pc
12 Phillipps Head Bolt(M6x12)with washer 320023 16 sets
13 34"Hanger board 48380 2 pcs



50NIC 4731715 M

ASSEMBLY INSTRUCTIONS

1. INSTALL THE PIPE

2. INSTALL HANGER BOARD . -
Simply position the pipes over i iti - N
the mw\_m_om on the om%%&m and WH_UHMV\ONMW_MTOAW:_HMMM Mﬂwﬁ l ~
attach with the bolts provided. _ attach with the bolts . T
Tighten HEX socket head cap _ e 60x30mm pipe provided. Phillipps head . -
screws( M8X20) securely. o bolt((M6X12,stainless) -
S . securely. - Phillpps Head Bolt
N S P \\\\\\e\\s\\\ (M6X12,stainless )

Washer

(5
. T
- ]

!

p / j
il \LI/
g [ R\

X

/11\/ M8X20hex socket
head cap screws

3. INSTALL SS WORK PLATE 4. INSTALL SKIRTING BOARD

Position the SS work plate on » o
the top of cabinets. Remove the Position the m_A_.:_:@ boards on
door. Screw the hexagon bolt H:m. ﬂﬂ.qosﬁ of cabinets. Insert the
with flange screws (M4.8X25) Phillipps head bolt (

through the top of cabinet by an M6X12,stainless )through the
electric driver into the bottom of legs. Tighten securely.

the SS worktop. Tighten
securely. Reinstall the door.

}- SSwork plate

/

-—

\ b — d
° N <7~ Hexagon bolt with \\(@\ T~
flange screw 3 Phillipps head bolt( =~ :m__anu_

(M4.8X25) M6X12,stainless) -




